
GHA/EL\6

Cq-}NBCEE(tl

IttffiSTRATffiM

FARE 5 E"!57

W*f
{Fe6f



"P =. = 
\ tf'u- -\-tFt

s-@>\."J
I A - =-\-)[*-

ar-?

t-6vg.b,\\
S -\ -\ -\ .->. 

-

\

Qi,\
#o
\ \la,F

'-n h
n%-
h(

\ .A,

*S' \"i} .\ '!/.

."-n hsqY->r (Y)

s\."
\/\s,' 'i1

V=o.'co
- -7-:(-c x

ia

o
o\

-@@ \ xK\\ oco\

,o\ $---.3,/...-=.-
@(,

\\
-----_-\

J



ITEM
N0.

1
?

3

4
5
6
7

8
9

10
11
12
t3
14
15
L6
L7
18
19
20
ZL
2Z
23
24
25
Z6
)7
28
29
30
37
32
33
34
35
36
37
38

39
40
41
42
43
44
45
46
47
48
49
50
51

PART NO.

LZ592P1
1,01,2247

L24546
t2679P7
t263LP7
1,27 2LPL
12608P1
726LgP1
12584P1
L2607Pt
L2629PL
L2625P1
L2626PL
L2627PL

L2039 4
L38542
L20369

L27 tgPL
12628Pl

43t7 88
12 0 581
L2492s

18073P1
LZ7 zOPL
L27 L6PL

1800 16
180033

L257 6PL
12583P1
12 580P1

12 45 49
12582p7
12581P1
12s77P7
1A724A7
L26O9PL
L26LOPL
L4592AL
140 50A1
14051A1
140 s 2A1
140s3A1
140 5 4A1
140 5 5A1
130 75P1
7s07 6P7
L2s7 9P1
L257 8P7

124934
702s92

L26L5P7
12698P1
T2623PL
t2630Pt
L2622PL'
72624PL

r02s7 0

DE SCRI PT ION

Gasket, Chassis Rear
Crankcase Comp.
Key Woodruff 5/32 x 5/8 Hard
Bushing, Camshaft
Bushing, Camshaft Bearing
Stud, Idler Gear
Stud, Cylinder
Stud, Guide
Dowe1, Crankcase
Stud, Cylinder
Bushing, 0i1 Pump Bearing
Gear, Spur, Idle
Bearing, BalI .590 x L.3780 x
Stud, Idle Gear Bushing
Washer, Flat 73/32 x L3/!6 x
Washer Lock 3/8 Int Tooth
Nut, 3/8-24 Hex
Gear, 0i1 Pump Master
Gear, 0i1 Pump Drive
Key Woodruff L/L6 x L/4 Hard
Washer, Lock 3/8 Sp Light
Nut Jam 3/A-24 Hex
Body, Bearing and Pump
Gear, Oil Pump Idle
Cap, Pump
Bolt Hex 7/4-20 x L/2
Bolt Hex L/4-20 x 1-3/8
F lywhee 1

No. 6

Bearing, Drive Pinion St.
Shaft, Drive Pinion
Key lVoodruff 3/16 x 3/+ i-lard No. 9
Nut, Flyvrheel
Gear, Spur, Timing
Pin, Crank
Rod, Connecting
Bushing, Connecting Rod
Bushing, Connecting Rod
Piston Assembly (Includes 39
Piston .005
Piston .010
Piston .015
Piston .020
Piston.025
Piston .030
Pin, Piston
Lock, Piston Pin
tr{asher, Spreader Bolt
Bo1t, Spreader
Nut Jam 7/2-20 Hex
Screw Set 3/8-76 x 3/8 Hex
Camshaft, Exhaust
Shaft, Mag Extension
Gear, Camshaft
Camshaft, Intake
Seal , 0i1 Camshaft
P1ug, Expansion
Screw Set 7/4-20 x 3/'8 Hex

So cke t

.433

.065

No. 20L

q 40)

57 63

Socket

v



ITEM
N0.

52
53
s4
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
7L
7Z
73
74
7s
76
77
78
79
80
B1
82
83
84
85
86
87
88
89
90
91

PART NO.

t26t7PL
L27 35PL
18 318P1
726L6PL

L7,0 423
L206t3
L2037 6
189300

L2984P7
7 t06PL
7 t07PL

T349LPT
13022PL
t267 6PL
L2L52P7

180018
15 36 6A1
L27 36PL
L27 37PL
L26L2PL
t261,LpL
L27 sLP1
127 38PL
L27 32PL
126L3P1,

57 4!PL
57 42PL

L26L4PL
L20382
5755P1

1.087 7PL
18008 2

L27 34P1,
L27 33PL

L2L7 49
1,?6ZLPL
12605P1

180020
720423

14594A1
1459sA1
14596A1
14597 AL
14598A1
14s99A1
146 00A1
12606P7
12998P1
10878A1
L37 39P1
1418 5P 1
13700P1
1.37 42PL
L4223PL
L37 LOPL
L37 ?OPL
L3926PL

DESCRI PT ION

Plunger, Valve
Screw, Tappet
Gasket
Guide and Cover
Washer, Lock 1/ 4 Int Tooth
Nut, Jam l/4-28 Hex
Nut 5/16-18 Hex
Bolt I{,ex 5/16-18 x 5-7/2
Bearing, Ball .984 x 2.449 x .669
Shi.rn, Axle Bearing Cap .020
Shim, Axle Bearing Cap .005
Sea1, Bearing Cap
Connector, Pump Out1et 7/4 Dia.
Connector, Pump Inlet 5/16 Dia.
Hex Socket Hd
Bolt Hex 7/4-20 x 5/8
Guides, Cylinder w/Va7ve
Guide, Intake Valve
Guide, Exhaust
Exhaust Valve
Va1ve, Inlet
Gasket, Washer, Valve Spring
Locator, Valve Spring
Gasket, Upper Cover
Spring, Valve
Cap, Valve Spring
K"y, Valve Spring Cap
Gasket, Cylinder Bottom
Washer Lock 3/8 Sp
Gasket , Cylinder Head
Head, Cylinder
Bolt Hex 5/76-18 x 1-3/B
Valve, Cover Gasket
Cup, Valve Cover
Screw Mach 8-32 x 5/76 Rd Hd
Gasket , Exhaus t N{anif o1d
Manifold, Intake
Bolt Hex L/4-20 x 3/4
Washer, Lock l/+ Int Tooth
Ring Set Standard
Ring Set .005
Ring Set .010
Ring Set .015
Ring Set .020
Ring Set .025
Ring Set .030
Manifold, Exhaust
Gasket
Carburetor
Plate Throttle
Spring
Needle Idle Adj.
Throttle Lever Assembly
Throttle Shaft Lever Asm. Bendix C29L6
F1oat, Axle
F loat
Washer, Fuel Valve

92
93
94
95
96
97
98
99

100
101
702

J

J

3



y

ITEM
NO.

103
104
105
10.6
707
108
109
110
111
1_L2
L73
LL4
115
116
lL7
118
119
t20
1.2!
1.22
L2s
L24
125
L26
L27
L28
1,29
130

NS
NS

L3L
L32
L33
134
135
136
L37

PART NO.

L37 57PL
L37 36PL

,'L369sPL
L37 LTPL
L3927PL
13750P1
L3928P1
1.37 31P1.
L37 28PL
L37 34P1.
737 25P]-
L3932PL
L3922PL
L37 22PL
14 r.9 6P 1
1.3929Pt
13755P1
73719P1,
L37 30P1_
L37 O3PL
13698P1
139 40P1
1-37 s?Pt

1.8007 7
1-80087

13415Pr_

109qsP1
L34S"2P| '"*
10 89 sA1
13958P1
20002PL
1999 9P1
20000P1
20001P1
74222P7 *
14osoP1 *

DESCRIPTION

Valve, Fuel Asm.
Gasket
Fuel Bowl
Jet, Adj . Main
Washer Jet Adj.
Jet, I4ain ,

Washer Main Jet
Retainer
Bracket, Choke Clamp Asm
Bracket Mounting Screw
Shaft, Choke Lever Asm.
Screw
Nut
Plate Choke
P1ug, Cup
Washer Jet
Jet Discharge
Jet, Vent Well
P1ug, Shaft Hole
Bushing, Throttle Shaft
Venturi
Screw, Throttle Stop
Jet Idle
Bolt Hex 5/16-18
Bolt Hex 5/16-18
Nipple, Pipe 1 x
Muffler

x 3/4
xz
2

Plug, Spark

"Starter 
Strap

7.6 H.P. Service Engine
Bowl to Body Screw
P1ug, L/8 Zenith
Washer
Sea1, Felt Zenith
C1ip, Zenith
Throttle, Body Assy
Sea1, Rubber

Y



J

+\
9'
t\:_=__

&6l\-

s@
J

j



]TEM
N0.

1
)
3.v4
5

6
7

8

9
10
11
12
13
L4
15
16
77
18
19
20
2L
22
23
24
25
26
11v;a
29
30

31
32
33
34
55
36
77
38
39
40
4L
42
43
44
45
46
47
48
49
50

.v 51
52
55

PART NO.

10588P1
13456P1
L27 27PL
72593P7
10390P1
72647PL
L2668Pt
13495P1
L349 4P7
L3496PL
L2332PL
10 5 89P1
L2333P7
L263sPL
t2648P1,

1800 18
12681PL
10618PL
10663P1
L269 4PL

18 00 16
12595P1
L2596PL
L2597P7
L2728P7
L21,3OPL
t20384
180173

L259 4P1
13624PL

13498P1
L3497PL
L3499PL
1_2 559P1
12556P1

27 L089
L2666Pt
72667PL
l_2555P1
t2l29PL
L2LSLPT

L8L623
138538
L20368

L2636PL
L2632PL
726444L
1,267 7PL
LZ67 8PL
L2663PL
L4922AL
1.2633P2
L2637PL
t492sAL
L2662PL

72037 5

DESCRIPT ION

Chassis
Pin, Ro11er
Baffle, Fi11er Neck
Neck,0i1 Fi11er
Bearing, Ro1ler Cup
Shaft, tr\Iorm
K"y, Worm
Gear, Worm 6 Lead
Gear, Worm 4 Lead
Gear, Worm 8 Lead
Bearing, Ro11er, Cone
Bearing, Ro11er, Cone
Bearing, Roller Cup
Nut, Bearing Adjustment
Nut, Adjusting
Bolt Hex L/4-20 x 5/8
Shaft, Clutch Actuating
Bushing
O Ring 3/4 x 1
Washer
Bolt Hex L/4-20 x L/2
Shim, Axle Housing .005
Shin, Axle Housing .020
Gasket
Housi*g, Axle
Bearing, Ro11er Cup
Washer, Lock L/2 Sp
Bolt Hex L/2-13 x 1
Washer, Oil Drain
Bolt, 1/Z-L3 x 1 Hex Hd Nylon Insert

t2039.6 Washer, Flat L7 /32 x L-L/1,6 x .095
Gear, Worm 6 Lead
Gear, Worm 4 Lead i
Gear, Worm 8 Lead 'i: '
Block, Differential Thrust
Pin, Spider Pinion
Key ltroodruff L/8 x 5/8 Hard No. 2L3
Gear, Beve1, Spider Pinion
Block, Drive
Gear, Beve1, Differential
Housing, Differential
Bearing, Ro11er, Cone
Bolt Hex 5/1,6-24 x 2-3/ 4
ltiasher Lock 5/L6 Int Tooth
Nut Hex 5/L6-24
Cup, Gear
Gear, Spur, Internal
Cup, Clutch Assenbly
fi.od, Clutch Slide L.H.
Rod, Clutch Slide R.H.
Spacer, Spring Pin Plate.
Fwd Rev. Planet Assenbly
P1ate, Model L Front Pin
Gear, Spur, Sun Pinion
Qui11 Bushing Assembly
Bushing, .875 x 1.000 x 2

Nut Hex t/ 4-20

.:','



ITEM
N0.

54
55
s6
57
58
59
60
61
62
63
64
65
66
67
6B
69
70
7l
72
73
74
75
76
77
78
79
BO

B1
B2
83
84
85
B6
87
8B
89
90
91
92
93
94
95
96
97
98
99

100
101
t02
103
104
105
106
LA7
108
109
110

PART NO.

72639P1
11630P1
126ssP1
12656P1
12657PL
12658P1
t2643PL
L2654P1
12591P1
17186P1
L492LAL
LO6L9P2

18073s
11298P1
L2 465P1-

18008L
12660P1
12601P1
10687P2
L266LPL
18 318P1

180 0 89
94,19'4550

10146A1
L27 07P!

7249 44
IO37 7PL

9246PL
9245P7

10 38 2P1
10383P1
10384P1
10379P1
12 s90P1

1800 77
L2645PL
15947A1
LO47 zAL
L2652P1.
LL7 07 A1
L4220P1.
L264LP1
L2642PL
L34L3PL
12680P1
L267 9PL
L2649PL
t267 2PL
L267 LPL
L34L2PL
r-0586P1
LOT47 AL

L20369
27 430L

12586P1
102s91-

L23L9PL

DESCRI PT ION

Gear, Spur, Orbit
Pin,0rbit Gear, Bronze
Spacer, Front Pin
Gear, Spur, Reverse, Idler
Bushing, .375 x .685 x .516, Rev.
Bo1t, Reverse Idler
Spacer, Bolt (Right Hand)
Reverse Gear Cone
Gasket, Chassis Front
Casting, Advance Asm.
Thrust Bushing AssenblY
Stud
Bolt Hex 5/16-LB x 3-L/4
Shaft, Pinion
itiasher, Rubber
Bolt, Hex 5/16- 18 x 1-1,/ 4

Dog, Attachment
B1ock, Trunnion
G1ide, Shipper Shaft
Shaft, Shipper
Gasket
Bolt, IJex 5/16-Lg x 2-L/ 4

Nut Lock 5/16-18 Washer lnsert Hex
Body, 0i1 Strainer
Washer, Nut, 0i1 Strainer
Nut Jam 5/8-18 Jam
Ax1e, Standard
Bearing, Cones
Bearing, Race
Shim.020
Shim .005
Gas ket
Cap, Bearing
Sea1, 0i1
Bolt Hex 5/t6-LB x 3/4
Plate, Rear Thrust
Gear, Orbit, Pin Plate AssemblY
Rear Pin Plate AssemblY
Bushing, Rear Pin Plate
Bushing, Sun Gear AssemblY
Bushing, Sun Gear
Pin Spacer
Spacer, Bolt (Left Hand)
Washer, Lock Lilt
Rod, Clutch Slide
Rod, Clutch Slide
Spacer, Rear
Key, Hub
Hub, Wheel
Nut Lock 5/8-L8 Esna
Guide, Dipstick
Dips ti ck
Nut Hex 3/8-24
BaI1, Locator
Spring, Attachment Throwout
Screw Set 3/8-L6 x L/4 Hex Socket
Body, Shifter

Idler
lt

{,

r-



.l7

ITEM
NO.

111
tL2
LL3
LL4
115
116
7L7
118
119
L20
1,ZL
L22

NS
NS
NS

PART NO.

12320PL
L26O3PL

18 0.1.7 5
7ZA3V I

LOL42AL
13836P1
L267 4PL
L267 3PL
L357 3P1

I 4286380
L24829

10884A2
10 1 41A1
13835P1
L7637PL

DESCRIPT ION

Dowe1, Shifter Body
Gasket, Boss Cover Attachment
Bolt Hex 1,/2-t3 x t-1/4
Nut Hex L/2-t3
Whee1, Diamond Tread Assembly
Tire, Tractor DT
Disc, fnner Wheel
Disc, Wheel
Tube, Tire, Tractor
Bolt Hex 3/8-76 x 5/8
Nut,'Jam 3/8-16 x 5/8
Breather, Oi1 Assembly
Whee1, Super Grip Assembly
Tire Tractor GG
Puncture Proof Tube

.v

.!7



{

{'

d

I



v

rTEM
NO',.

1
2
3

4
5
6
7

B

9
10
11
l2
13
t_4
15
16
L7
18
19
20
2t
22
23
24
25
26
27
28
29
30
31
32
e2

34
35
36
37
3B
39
40
41
42
43
44
45
46
47
4B
49
50
51
52
53
54
55
56

57

PART NO.

1013 741
8230P1
27 2123
823IP1

L27 02Pl-
13570P1
1357IP1
13572P1

67 3zPt
127 23Pt
13065P1
13064P1

1t_4798
120386
1B 0021
8259P]

L27 OBPl-
7232sPA

5745A1
5784P1
1213 5 B

t_3507Pt_
t27 2sPt
2 011_4P1

180081
12697Pl
r3500A1

159947
19096Pl
19097Pl
l_9098Pl
L2g7 ?Pl-

436666
159582
131015

1910 3 P1
436691

13909Pl
L447 22
436859

19100P]
19 1 01Pl
l_9I02P1
19 10 4P]
1910 5P1
r_910 6P1
13 B B4P1
19t_0 7PI
191_ 0 8 PI
19]-09P1_
19 11 0Pl
19112P]
19 11 3Pl

94008930
19115P1
19t_16 P1

r_ 9117 P1

DESCRIPT]ON

Valve, Relief
Connecto:r, Relief Valve
Nut rlam 7 /16-20 Hex
Bod5r, Relief Valve
Spring
Bal-1
Nut
Sleeve
0 Ring 7/16 x 5/B x 3/32
Bnacket, 0i1 Filten
Tee, Dischange Line
Adapter, 0i1 Gauge
Elbow L/4 Ball Sleeve Asm.
Washen, Flat 5/16. x 47/64 x .065
Bolt Hex )-/4-20 x 7 /B
Line, Oi1
Bnacket, Cable
Gnommet, Shiften
Pulley, Fan Dnive
Stud, Dnive Pu11ey
Nut Hex 5/8-18
Elbow
Line 0i1
Coupling, Magneto
BoIt Hex 5/16--18 x l--l /4
Float, Mag Fiben Memben
Magneto Fainbahks Monse
Scnew Mach 10-24 x 3/4 Pan Hd.
Cap, End
Gasket, End Cap
Ring, Folcnom Pin
Point Set, CW

Scnew Mach 6-32 x
Senew Mach B-32 x
Washen Fl-at 3 / 16 x
Wick, Cam CW
Scnew Mach B-32 x
Condensen
Pan Head Self Tapping Screw
Screw Mach B-32 x 3/B Phos. Coated
Suppont, Beaning
Beaning, Cam End
Roton
Switch Assembly
Screw Special 6-32 x L/4
CIip, Coil
Coil
Key
Ring Bearing Snap
Beari-ng, Drive End
Ring, Snap, Shaft
Hous ing
Pin, Pawl Stop
Set Scr.ew, Headless Sl-otted Cup Point
Seal , fnnen Washe::
Seal, Shaft
Seal , Outer. Washer

V

Snap

5/B Pan Hd.
3/B Pan Hd.'
7/76 x .049

L/4 Pan Hd.

v



'-::-:-

5B
59
60
61
62
63
64
65
66
67
6B
69
70
7L
72
73
7+
75
76
77
7B
79
BO

B1
OL

aI
B5
B6
B7
BB
B9
90
91
92
93
94
95
96
9l
oo
99

t0c
IC1
L02
103
104
r0 5

10 6

10 7

10 B

109
lr0
111

?-:-:.1 t, _ .

1911BPT
191r 9 Pl
1912 0 Pl
1912lPI
19123P1
19I24Pl
1912sPr
19126Pl
L9L2]PL
19 12 BPl
19 12 9P1
20170P1

436666
20I7rP]
20Ll ZPl-
2OL7 3PL
20I74P1

1310 I4
134530

2 0r7 5P1
10357P1
t3503Pr

131095
13625P}

lB0L22
10449Pl
t27 24PL
13067P1
12700Pl
L27 22Pt
1015042
IO 14 BAI
r20393
190r39
1815 9 6

I2 0 3 B 6

t0B97Pt
rOB9BPl
r090BPl

94194550
513 7 P1

L2397PL
138542
120369
5r33Pl
516 5P1
513 I P1
513 4 Pl

12709P1
12696P1

120368
? r; lrD]/ JJTI I

5r63Pr
L27 I-LPL

Coupling Complete
Pawl Snap Ring
PawI, Coupling
Hub, Asm.
Shell, Coupling
Coupling Nut Lockwasher
Nut Coupling
Washer, SheiI FIat
Washer, Shell FeIt
Washer, She11 CuPPed
Screw Cupper Washer
D::ive Spning
Switch Screw 6-32 x 5/B
Wire Assembly
Insulating VJasher
Insulating Lever
Bracket
No. 6 Spg. Lockwasher
Mach. Nut
Switch
Band, Tank Bushing
Bracket, Anchor
No. B Spg. Lockwasher
Bolt, Special 5/ 16-24 x 2-L/2
Bolt Hex 3/8-16 x 1
Gauge, Pressure
Line, FueI
Elbow
Line, 0i1 Intake Starter to PunP
Fi I +o- Ar'l! rr Lu! t

Housi.g, Fan
Tank
FIat Washer LL/32 x 11/16 x .065
Nut Lock 5/16-24 Washer fnsert Hex
Bolt Hex 5/L6-24 x 7/B
Flat Washer 5/f6 x )7/64 x .065
Bolt , Special Air Cleaner f1tg.
Bracket, Air Cleaner Mtg.
Spacer, .375 x .100 x 1.00
Nut Lock 5/16-18 \,{asher Insert Hex
Shaft, Fan
Blank, Fan Blade
Washer Lock 3/B Int Tooth
Nut Hex 3/8-24
Housi.g, Fan Bearing
Spacer, Ian Bearing
Bearing, BaIl Ian
Nut Fan Bearing
Washer, Lock Fan Bearing
PulIey Fan
Nut, Hex 5/L6-2+
Valve and Straine::
Belt, Fan
Deflector, Cylinder Ain, Right Side

I

{*

L



ITEM
N0.

v

ll2
113
t_14
t_1 5
116
ll7
118
119
t20
t2t
L22
Lt3
]-24
L25
L26
t27
L2B
t29
130
131
L32
133
134
135
IJb
137
13B
139
140
141
l-42
143
144
145
t_4 6
l-47
148
l-49
150
151
L52
153
t_54
155
156
157
158
159
160
l_ 61
t62
t-bJ
16 4.

165
166
167
168

PART NO.

l-67 251
10 14 5A1
L27l2Pl
1OBBlPl
L21 L3PL

7 2L6PL
10 8g',6P1
1303IPl
l-0902PI
1350IPl
I2146Pl
20157P1
t2427PL
2015BPt
L2429PL
12433Pl
t_2435P1
L2425Pl

454580
20159P1

94242560
94157850

201-60P1
2 0 f 6lPt_

94194540
2OL62PL
20163Pl
20164P1
446143
4367 28

201_65Pt_
12430P1
1243lPI
L243zPL

94228 6 3 0
20166P1
20167Pl
1213 3 Pl
20036A1
lBl_573
120380
L20367

94157960
121-37P1_
1213 6PI

I413 314 0
1213 5 Pt
1213 B Pl
l_ 214 0P1

454065
t_20611

]0945Pl
1r"8'B 1Pl
12 71_ 0 Pl-
10899Pl
10900Pl
1090lPl

DESCRIPTTON

Screw Tapping l/)-20 x L/2 Pan Hd.
Bracket, Ian Housing \^ietdment
De1'lector, Cylinder Air , Left Side
Deflector, Cylinder Head
Spacer, Deflector
C1amp, FueI Hose
Line
Clamps
Hose, Air Cfeaner
EIbow
D,,"t -'r ^-.I Urruy
Front 0i1 Seal
Retainer
Cover t Bearing Assembly
Shaft t Yoke
Thrust Sleeve t Bearing
Retainer
Gasket, Body To Cover
Screw 6 Ext. Lockwasher Asm. 6-32 x 5/16
Lever R.ocker
Washer, Lock No. L2 Extna Duty
Screw Mach. Hex \2-24 x 5/B
Body, Assembly
Seal, 0i1 Rocker Shaft
Nut Lock L/4-2A Washer Insert Hex
Shaft, Rocker
Lever, Throttle
Retainer
Washer Flat 3/L6 x 3/B x .049
Screw Mach 10-24 x L/4 Pan Hd.
Hub Cable Lock
Retainer
Pin, Pivot
Flyweight
Pin Spring 5/ 32 x L-L/ B

Plug, Pipe Speciat
T-9, Oif Lever
Mounting Bracket
Governon Asm with Pultey
l/4-28 x L-l/ 4 Hex Hp Bott
l/4 Spring Type Lock Washer
l/4-28 Hex Nut
L/)-20 x 5/B HH Screw
Governor Controf Arm
Governor Control Bracket
L/4-20 Type CL Hex Lock Nut
Governor Contnol Link
Governor Spring
Carburetor BEE Crank
10-32 x 3/+ Hex Hd. Mach Screvr
10-32 SQ. Nut
Governor Throttle Rod
Throttle Rod Clip
a - ^ 1- ^ +rrd->l\e L

Base, Ain Cleaner Mtg.
E1ement, Air Cl-eaner-
Cover, Air Cleaner

v



ITEM
N0.

169
170
171
L72
L73
L74
175
176
L77
N.S
N.S
L7B

PART NO.

10905PI
r20386

r0413Pl
2 s0 5Pt
17 3 IPl

1918 2 Pl
10862P2

94194s50
1996lP1
1913 0 Pl
L9l-22PL
13452Pl

DESCRTPTTON

Sealing Washer
Washer, Flat 5/16 x 47/64 x .065
Washe:: fnsent Wing Nut L/4-20
Gas Tank Cap
Spank PIug Wine
Decal Safety First
Air Cleaner Instnuction Decal
Nut, Lock 5/16-18 Washer Insent
Nipple, Magneto
Coupling Complete
Shel-1, Coupling
Strap, Stai,ting



!,

-ru 
ii,

As/s

tu
=q (

\

o.(,
o,2,e{l

v
ffi\Wq'Y1

+vP$j\
.-t'\ - \: lr '..

s\. \

$€tr kffi

M\\ \ rto-\'e;\\\ \l\ \v\\ \\\'\\\' '\N-.r*.\\'\ r\\\ g@

N\,\ \ \}€\l-\<€,, \' .N\_.

.}'..<t\
\

[ \\\
--l-_=_ar

,\\

'1,',d'
*,"'i\Y \ t\
1y)'$ \ - \r-e e-d =sK- \ -)S=v



,L
]TEM
N0.

I
2

J

4
q

6
7

B

9

10
11
L2
13
14
15
16
t7
1B
19
20
2t
22
23
24
Z5
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
l, trTU
46
47
48
49
50
51
52
tr?

54
trtr

56

PART NO.

180082
10894A1
L232ZPL
1232lPl

120393
r_2 6 B BPl
1027sP1

8265P1
12687P]

18 012 4
720382

127C+PI
r2690P1
12689Pl
1B1s0A1
t2324Pt
t232sPt

189304
456004

12683P1
12 6 B4P1

120393
1816 2 3

19 013I
120369

19141P1
189323

20008Pl
27 430L

12586PI
19 144PI
20009P1

138078
121222

r303BA1
4317 B0

10161A1
125s4P1

18 0121
138542
L2037 7

6027A1
13457Pl
1-027 7Pt
t2323Pt

120394
441256

13034P1
13035P1
19176P1
1917 7 PI
19 17 8PI
1917 9 Pl

516 7 PI
B226Pl
436738

DESCR]PTTON

Bolt Hex 5/16-18 x 1-3/B
Leven, Actuating Shaft
Spa.cen, .343 x .562 x 1.080
Anm, Shiften
Washer Flat LL/32 x lL/I6 x .065
Handle, Right
Wine, Stop Switch
G::ommet
Handle, Left
Bol-t Hex 3/8-16 x l--l/4
Washen Loek g/B Sp
Washen, Hood Spacer
Br"acket, Driving Handle
C1amp, Handle
Shiften, Rod Guide And Grommet Asm
Clevis, Shifter Rod
Gnommet, Shifter.
Bolt Hex 3/8-16 x 3-l/4
Nut Lock 3/8-16 Washer fnsent Hex
Leven, C1utch Hand
Hand Leven Pivot
Washer Flat lL/32 x 11/16 x .065
Bolt Hex 5/t6-24 x 2-3/)
Nut Lock 5/16-24 Washen Insent Hex
Nut Hex 3/e-24
Rod, Clutch
Bol-t Hex 5/L6-24 x 3-l/2
Pivot Detent
Bal-I, Stee1 5/16
Spning Comp Type 7/B x .28
Bracket
Bushing .328-x .495 x 1.444
Pin Clevis 3/8 x .948
Pin Cotter 3/32 x .75
Rod, Clutch Shont
Pin Cl-evis 3/8 x .750
Hitch, Rear 7.6
Bnace, Rean Hitch
Bolt Hex 3/8-16 x 7/B
Washen Lock 3/B fnt Tooth
Nut Hex 3/8-16
Stand, Spnayen Tank
Handle, Adjusting
Switch, Stop
Rod, Shifter
Washe:: Flat 13/32 x 13/16 x .065
10-24 Acorn Type Nut
Gnip, Handle Left
Gnip, Handle Right
Decal , Gear: Shift
Decal- , P. T.0 . Choke
Decal, Fwd/Rev Engine Stop
Deca1, Thnottle
Grip, Handle
Leven, Thr.ottle Contnol
Scnew Mach 10-24 x L-L/Z Pan Hd

t_

v



ITEM
NO. PART NO. DESCRIPTTON

Nut Lock Mach L0-24 Washen fnsent Hex
Clip Speed
Bracket, Manual Choke
Contnol Choke
Bnacket, Control
Bolt Hex l/4-20 x I
Nut Lock L/4-20 Type CL Hex
C1ip, Conduit
Custom Hood Assembly
Custom Conve::tible Hood Decal
7 /L6 Flat Washen
Hood Stop
10-24 x 3/4 Pan Hd Slotted Mach Scnew
Nut Hex L/2-L3
Bolt, Hex L/2-L3 x L-L/4
Washer Lock l/ 2 Sp.
Nut Lock 5/16-18 filashen Inser t Hex

57
5B
59
60
61
62
63
b+
65
66
67
6B
69
70
7L
72

I90254
7331P1
7 17 6Pt
B22sPL

L2967Pl-
L80022

941_3 3140
8260Pl

10911E1
10 I 12 Pt_

120388
B2BlPl
12 0 910
L2037 B

1B 017 5
120384

94194550

V

y

\r,



I

a-

;'r.rm No. 2059511 (12-10-73) for Models

?D241Ei 2a244E1
2A242Et 2A245E1
2024381 20246E.1

-

PIiINTED IIr! IJi!ITEL 1TATES oF AMERI-,A

rl

-/


